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Sound Transmission Loss Test Data
Per: ASTM E 90 - 04 / ASTM E 413 - 04
No. of test report: NGC5009057
Test Date:  5/28/2009
Size: 17.84 m?
|Sound Transmission Class STC = 66 dB ]
STL vs. Frequency
Frequency STL ASTL
[Hz] [dB] % o ' ]
100 40 2.326 ’
125 47 1.517
160 50 1.277 o
200 53 0.265 =
250 54 0.361 8
315 58 0.458 =
400 60 0.332 2
500 64 0.938 '
630 67 0.632 g
800 71 0.283 = 30
1000 73 0.173 2
1250 78 0.510 S 20
1600 79 0.316
2000 78 0.539 ¢
2500 77 0.849 0
gl a0 1013 s paB¥es888z3paRByesse
4000 82 1.378 R O S e ek @ O S D @) gy o lOL e e B @
5000 83 1.327 Frequency (Hz)
* Dus'ta high insulating —S8TL Reference Contour
value of specimen, background
levels limit results at these STL = Sound Transmission Loss, dB
frequencies. A STL = Uncertainty for 95% Confidence Level

The results reported above apply to specific samples submitted for measurement.

No responsibility is assumed for performance of any other specimen.

This report may not be reproduced except in full, without the written approval of the laboratory.

The laboratory’s accreditation or any of it’s test reports in no way constitutes or implies product certification, approval,
or endorsement by NVLAP or any agency of the U.S. Government.

1650 Military Road  Buffalo, NY 14217-1198
(716)873-9750 » Fax (716)873-9753 * www.ngctestingservices.com
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Sound Transmission Loss Test
ASTM E90—-04/E 413 - 04
On

Glue-Down Engineered Wood Flooring on North American NA 1550 Underlayment over
6 Inch (152mm) Concrete Slab

Report Number: NGC 5009058 Reissued 10/16/2009
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The results reported above apply to specific samples submitted for measurement.

No responsibility is assumed for performance of any other specimen.

This report may not be reproduced except in full, without the written approval of the laboratory.

The laboratory’s accreditation or any of it’s test reports in no way constitutes or implies product certification, approval,

or endorsement by NVLAP or any agency of the U.S. Government.
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Report Number: NGC 5009058 Reissued 10/16/2009

Test Method: This test method conforms explicitly with the American Society for Testing and Materials

Specimen Description:

Specimen size:
Conditioning:

Test Results:

Standard Test Method for Laboratory Measurement of Airborne Sound Transmission Loss of
Building Partitions and Elements - Designation: E 90 - 04 / E 413 - 04.

6 inch (152mm) Concrete Slab Overlaid with; according to client, glue down 3/8 inch
engineered flooring over North American NA 1550 underlayment. This specimen was
originally tested on 5/28/2009 and the results were reported in NGC5009032 under a different
product identity.

The test specimen was a floor-ceiling assembly consisting of the following:

1 layer of 9.7mm x 76.2mm x random lengths (0.383 in. x 3 in) Schon Oak engineered
flooring, pre-finished, select. Sample weight was 6.4 kg/m” (1.32 PSF).

1 layer of North American NA 8500 (or APAC U-989) urethane wood adhesive was
troweled on with a 4.8mm x 4.0mm (3/16 in. x 5/32 in.) V-Notch trowel. Sample weight
was 1.1 kg/m* (0.21 PSF).

I layer of 1.2mm (0.048 in.) North American NA 1550 self sticking underlayment. Sample
weight was 0.68 kg/m” (0.14 PSF).Sample ID was 33/170 white.

152mm (6 in.) thick reinforced concrete slab, weight is 366.1 kg/m® (75.0 PSF).

The overall weight of the test assembly is 374.3 kg/m® (76.67 PSF).

The perimeter of the concrete slab was sealed with rubber gasketing and a sand filled trough.
The test assembly is structurally isolated from the receiving room.

3658mm x 4877mm (12 ft x 16 ft.)
Concrete slab cured for a minimum of 28 days.

The results of the tests are given on pages 3 and 4.

The results reported above apply to specific samples submitted for measurement.

No responsibility is assumed for performance of any other specimen.

This report may not be reproduced except in full, without the written approval of the laboratory.

The laboratory’s accreditation or any of it’s test reports in no way constitutes or implies product certification, approval,
or endorsement by NVLAP or any agency of the U.S. Government.

1650 Military Road = Buffalo, NY 14217-1198
(716)873-9750 » Fax (716)873-9753 » www.ngctestingservices.com
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Sound Transmission Loss Test Data
Test: ASTM E 90 - 04 / ASTM E 413 - 04

No. of test report: NGC5009058 Date: 5/28/2009

Size: 17.84 m?

Source room Receiving room
Volume V=532 m? Volume V = 60.0 m®
Temperature [°C]: 21.5 Temperature [°C]: 21.5
Humidity [%]: 55 Humidity [%]: 58

Sound Transmission Class STC = 51 dB
Sum of unfavorable deviations: 30.0 dB
Max. unfavorable deviation: 6.0 dB at 400 Hz

Frequency STL L1 L2 T Corr. u.Dev. ASTL

[Hz] [dB] [dB] [dB] [s] [dB] [dB]
100 30 108.3 85.5 3.21 7.5 2.296
125 34 107.4 81.7 3.55 7.9 1 1.095
160 36 110.7 83.3 428 8.7 2 1.296
200 39 107 1 75.5 3.47 7.8 2 0.510
250 42 107.8 73.5 3.06 7.3 2 0.332
315 45 106.2 68.5 2.91 7.0 2 0.640
400 44 107.6 70.9 2.78 6.8 6 0.265
500 45 105.6 67.0 2.67 6.7 6 0.922
630 47 104.9 64.8 2.56 6.5 5 0.480
800 50 106.8 62.7 2.50 6.4 3 0.265
1000 53 106.3 59.1 2.30 6.0 1 0.600
1250 57 104.6 53.6 2.09 5.6 0.539
1600 60 105.4 50.8 1.94 5.3 0.436
2000 64 106.3 47.3 1.82 5.0 0.424
2500 66 106.3 452 1.66 4.6 0.686
3150 66 105.7 439 1.48 4.1 0.762
4000 69 106.5 415 1.30 3.6 1.463
5000 71 106.5 38.9 1.17 3.1 1.5643

STL = Sound Transmission Loss, dB

L1 = Source Room Level, dB

L2 = Receiving Room Level, dB

T = Reverberation Time, seconds

A STL = Uncertainty for 95% Confidence Level

The results reported above apply to specific samples submitted for measurement.

No responsibility is assumed for performance of any other specimen.

This report may not be reproduced except in full, without the written approval of the laboratory.

The laboratory’s accreditation or any of it’s test reports in no way constitutes or implies product certification, approval,
or endorsement by NVLAP or any agency of the U.S. Government.

1650 Military Road ¢ Buffalo, NY 14217-1198
(716)873-9750 » Fax (716)873-9753 « www.ngctestingservices.com
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Sound Transmission Loss Test Data Page 4 of 4
Per: ASTM E 90 - 04/ ASTM E 413 - 04
No. of test report: NGC5009058
Test Date: 5/28/2009
Size: 17.84 m?
[Sound Transmission Class STC = 51 dB
STL vs. Frequency
Frequency STL ASTL
[Hz] [dB] 0=
100 30 2.296 -
125 34 1.095
160 36 1.296 @ 70 | | | | | | | |
200 39 0.510 =
250 42 0.332 ::‘3 60 - | - - - : :
315 45 0.640 c
400 44 0.265 @
500 45 0.922 E
630 47 0.480 E
800 50 0.265 [
1000 53 0.600 E
1250 57 0.539 S 20
1600 60 0.436
2000 64 0.424 10
2500 66 0.686 0
3150 66 0?62 —-—rdmmm-hmmm—n_s_xmmghm
4000 69 1.463 8288888888888 3838 8
5000 71 1.543 Frequency (Hz)
—STL Reference Contour
* Due to high insulating
value of specimen, background
levels limit results at these STL = Sound Transmission Loss, dB
frequencies. A STL = Uncertainty for 95% Confidence Level

The results reported above apply to specific samples submitted for measurement.

No responsibility is assumed for performance of any other specimen.

This report may not be reproduced except in full, without the written approval of the laboratory.

The laboratory’s accreditation or any of it’s test reports in no way constitutes or implies product certification, approval,
or endorsement by NVLAP or any agency of the U.S. Government.
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